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Name of samples: Rechargeable Li-ion battery

P it 2B AT 78 FLBHE 5 1 L A

Type/Model:
TSRS FAACL
3,85V 3905mAh 15,03Wh

Color: Black
B B

Physical shape: Prismatic

FERTEAR: #AETE

Commissioned by: FairPhone B.V.

Commissioner address:Van Diemenstraat 200, 1013
CP, Amsterdam, the Netherlands

FIBRAL - ZEHE A b~

Manufacturer address:NO.123 |, Shajingtou i
Manufacturer: DONGGUAN KAYO BATTERY | lane,Matigang,DaLingShan Town,DongGuan
CO.,LTD City,GuangDong Province,China.

I R 29 5 i i P A PR A ]

HE R IE: ARSETT RS L B S B A bk — 4 123

=

Factory: DONGGUAN KAYO BATTERY CO.,LTD
FEPE] T R ST AR A PR

Factory address: NO.123
lane,Matigang,DaLingShan
City,GuangDong Province,China.
A AR ARSETT RS L B B A Vb sk — 4 123
2

Shajingtou i
Town,DongGuan

Classification of test: Commission Test
KSR ZFE

Quantity of sample: 44 cells
FESEUR: 44 S

Tested according to:
MRARHE: ST/SG/AC.10/11/Rev.7/Section 38.3

Sample identification:
FERBRIAE 51 cl#~ca4#

Receiving date:
BERE A : 2021-05-14

Means of receiving: Submitted by commissioner

TR BT RALIERE

Completing date:
SeACH #: 2021-06-09

Test item: 8 items
WATTH : 8 I

Test conclusion:
4518

The Rechargeable Li-ion batteries submitted by FairPhone B.V. are tested according to Section 38.3 of
the Seventh revised edition of the Manual of Test and Criteria (ST/SG/AC.10/11/Rev.7/Section 38.3). The test

items are full items. The test results comply with the tale

ant requirements of the standard.

Title: Manager
i N5 23
Approved by: Huang Kun Reviewed by:

Humgon 5y

#t 1E:

Zhang Siyao

Zhoy sigee Gl

Liu Zhen

Lpwrimn

Tested by:

LI

iy

& X
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Description and illustration of the sample:

i U B A IR -
The sample’s status is good
FEGIRGE R T
Cell Dimensions/ R~ 5,9mmx44mmx84mm
Test item Sample No. State Remark
I H FE R eV

at first cycle, in fully charged states
BB R B A e R RS
T.1~T.5 after 25 cycles ending in fully charged -
Cc6#~Cc10# states

5 25 N2 7 MO B B 58 4 AR HUIR
at first cycle at 50% of the design rated
capacity

CLIA~CISH | s A2 5 70 Mot AT 03 5 L 1 i e
25 (1] 50%

after 25 cycles ending at 50% of the
design rated capacity

CLOH~C20% | 5 o5 v 5 78y MCHEL A 39170 P 1% 14
JE 4% i 1) 50%

cl#~c5#

using undamaged

i . samples previously
at first cycle, in fully charged states used in tests T.1 to T.5

Cl#~C4# Ape > > B P NN
o 4%%%%5&%@%%%%%%% ffﬂﬂifﬁ% T1§T5§R

7 BRI
after 25 cycles ending in fully charged
c41#~cd44# | states

%5 25 N o ORI 58 4 S HUIR A
at first cycle, in fully discharged states
C2LH~C30R | s AU I SOk &
T.8 after 25 cycles ending in fully discharged
c31#~c40# | states -
55 25 22 7 MO R I 58 4 TBOBIR S

Description of the deviation from the standard, if any:
RIS AT S bR ) B

Remarks:
T

Throughout this report a comma is used as the decimal separator.

AR DLZ 5 A NS

The Rechargeable Li-ion batteries submitted by FairPhone B.V. are single cell batteries. According to
the standard, a single cell battery is considered a “cell” and shall be tested according to the testing
requirements for “cell”.

BT IR AT 70 RS P Yt R R S . AR AR AR HEEEOR, R H L VAR A HL S, AU ST
SR AT R

LTC-R-4279-UN38.3-B0
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Photos of Samples and Labels/# & BB F &5 iR

Single Cell Battery /B Hii (FAACL 3,85V 3905mAh 15,03Wh)
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FAIRPHONE
T6 reduce the risk of fire or burns, only use this
bottery to power o Falrphone. Don't domage

it oF expose it to high temperatures. Please
dispose of it responsibly.

Modet: FAACH
Li-lon bottery

Typicol Capocity: 3905mAh/15.03Wh
Nominol Voltage: 3.85V
Limited Chorging Voltoge: 4.4V

Maonufacturer: FairPhone BV.
Address: Van Diemenstraot 200, 1013 CP)
Amsterdam, The Netherlands

ntative: UKCA Experts Ltd.
cad. Carcroft, Doncoster,

e in Chino (cell origin Ching)

A CCRE

HCP&/4
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Photos of Samples and Labels/# & iR i EAriR

Cell/H33ts (594484 3,85V 3905mAh 15,03Wh)

LTC-R-4279-UN38.3-B0O
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el

ST/SG/AC.10/11/Rev.7/Section 38.3
Clause Requirements Result Verdict
B PR HEE R W55 R H 2
38.3.4 Procedure/iR 4 5 B -
Test T.1: Altitude simulation/3R5% T.1: = E
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hours at ambient temperature (20+£5°C)/ ¥ HLE FTHLIB FEIR B N 20+5°C, K75
JEJIAAKT 11,6kpa FIFEE I AEA DT 6 /N
Requirement/ bR B 3K :
1 Cells and batteries Mass loss limit: <0,2% /¥ J5i | The samples c1#~c10# :
38.3.4.1 F1<0,2% No leakage, no venting, no b
T 2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to wltage is not applicable to | and no fire/ 4 5 &
test cells and batteries at full discharged states. Cl#~CL1O#MIFE S . ol
R SR 0 P P 66 T SR%60 B PG e R 90 | BT SRR TEBEREL
% LR AT T 56 47 Ha I LI R 1l LRSS
3 No leakage, no venting, no disassembly, no Th? data is shown in Table
rupture and no fire FEih CHEML)D BTG IRH . L HE LR AR 1
A TR, TEER DT KR K
Test T.2: Thermal test/ARE T.2: B E K
Test cells and batteries are to be stored for/ H i 77 ¥ 24140 F -
1 For small cells and batteries: one temperature cycle: 72+2 °C(6h) —40+2°C (6h)
PR /NEESRT I — R EEFA A 72+2°C (6h) —-40+2°C(6h)
For large cells and batteries: one temperature cycle: 72+2°C (12h) —40+2°C(12h)
PR R BRI — R EIEIA Ay 72+2°C (12h) —-40+2°C(12h)
2 The maximum time interval between test temperature extremes is 30 minutes/ iz
J5 4 e K AT B T ] /9 30min
3 This procedure is to be repeated 10 times/# & 10 {XIE¥H
4 after which all test cells and batteries are to be stored for 24 hours at ambient
38340 | temperature (05 C)EEE )G, HHE 205 CHIZM T fidE 24 /N P
Requirements/Frif E 3k
1 Cells and batteries Mass loss limit: <0,2% /i | The samples c1#~c10# :
RHIR=0,2% No leakage, no venting, no
2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to wltage is not applicable to [ and no fire/l % = N
test cells and batteries at full discharged states. C1H~CLOHIRE S+ ToiR i
it 56 T H R B AR T 3R T R R 90 | EHER . Lfidk . TEREZLLL
% WO SRANE ] T 58 4T e HL ) R I T | KT KINE
3 tNO Iealéage,f no venting, no disassembly, N0 | The data is shown in Table
rupture and no fire %
N N S , S I W Wk 1
R CR) NG, JCHER . ol ol BL AL
F Tk KING IR A

LTC-R-4279-UN38.3-B0O
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
) RAEE R WA LR H
Test T.3: Vibration/iA % T.3: #k3h

1 Cells and batteries are firmly secured to the platform of the vibration machine /
O A 2R IR & (G E) -

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#E5) LIE 72 20, L 7Hz B0
£ 200Hz, RJETEMRCDEIE] 7THZ H—DMER, —DMEIFFLE 15 7080 xS #4%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / X} T-HUSFI/N st : M 7Hz FF46, DL 19, BI04
TEIEE PR FEA AR, ERAH| 18Hz. A5 HHRIE (RFF/E 0,8mm (&m#s 1,6mm)

I HATA G0 B B I 89, MU IR (K29 50Hz) o JAJ5 TREF 8gn I A N &
fZ, EEBEN N 200Hz .

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / X T KA HI: M 7Hz FF46, DL 1gn AU EDDN I8 B DR F AN
A, BHEEE 18Hz. AEWEIRIBLRFFE 0,8mm Cafm 1,6mm) HH W nE P
FIHIL 29, FTUEE IR (K2 25Hz) « SREIREF 29, MUEE TR FE, B S50% 1
%] 200Hz .

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /UL4Ra) (1) A —ANJ7 ) b 2042 T BLRE i)
P, XA S A=A BAARTE BT AR 12 9k, AN TTE 3 AN, 3L 9 /)

38.3.4.3

i

Requirements/krfE 3k

1 Cells and batteries Mass loss limit: <0,2% /1 it | The samples c1#~c10# :
E41K<0,2% No leakage, no venting, no

2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to wltage is not applicable to | and no fire/ % 5 A

test cells and batteries at full discharged states. Cl#~CLO#MIRE . TEIR W
R 305 TR LR AR T IR0 A FR# R R 90 | EHFR. TEMRA . ERAREL
% JHELRANTE I 56 4 058 L B AT A s LT KB

3 No leakage, no venting, no disassembly, no | The data is shown in Table
rupture and no fire LB % 1

FEh O RENRI. H . MR, TR Ll

L TekE KBS R A

LTC-R-4279-UN38.3-B0O
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ST/SG/AC.10/11/Rev.7/Section 38.3

Result Verdict

Clause Requirements
) RAEE R
Test T.4: Shock/iREK T.4:

1 Test cells and batteries shall be secured to the testing machine/ A f [#] 1) 45 42 [
SE AT A B RS M A ot (0 4 S G 3R 1

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds. / %4>

RIS LA 2 1500, 4 IESZ M sk 2 f oy, fkohdF2: 6 280, RAHENAE %k
KINGHE S 500y, FHBKRFEEN 18] 11 224D 2 1E5% i o

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850

mass

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
‘mass

On (or Acceleration(gn)= ( ) which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= ( j which is smaller) and pulse duration of

umw%wmyﬁﬁ¢@mu@ﬁﬁlm%<ﬁ5(@%WJ¢WE¢@>W¥E
mass

SLI IR FE o, BKeP RS 6 2R, KALM M4 & KINEE 509, (H5

( o J FRECMED ARSI 1] 11 2280 A9 1E 523 o

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4E~H b ak H jth 25
JRAE = HAH T E R 2 7 AL I IE 7 W 2% =ik iy, A AER TR 4% =K
My, ML 18 kb

=
=
o

Requirements/FriE EoR :

1 Cells and batteries Mass loss limit: <0,2% /£ i it
H1<0,2%

2 Open circuit voltage not less than 90%, The

requirement relating to woltage is not applicable to
test cells and batteries at full discharged states.

R 35 T % H S B AN I T 56 B T % e Ko i) 90
% WL EERANE H T 58 42 8 56 L PR FELV R HLES

3 No leakage, no venting, no disassembly, no
rupture and no fire

FEdh CRED NIGIRI. CHES . TR, Toii Bl
K TcHE KR K

The samples c1#~c10# :
Acceleration=150g,

No leakage, no venting, no
disassembly, no rupture
and no firel % 5 A
CL#~CLOH#MIRE i :

U AE ik fE= 1509,

T TH . TR
PRIV TR SIS

The data is shown in Table
LI A 1

LTC-R-4279-UN38.3-B0O
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
) RAEE R WA LR H
Test T.5: External Short Circuit/AR 4 T.5 4845 5

1The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57+4 °C /1 H e Bl f itk 5 L 2176
JERSEAE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4 C/LEAf S IE B /N T 0,1Q FA)c i BEL BT EAT R %, FF S
HPRIRERE B 57+4°C 2 J5 RFFRLEOIRAS LN BL L.

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

1% B S B L 06 2500 — A WL EE 6 AN /NI A e R A ik

38.3.4.5

Requirements/FriE ZoR :
During the test and within six hours after test ,the The samples c1#~c10# :
cells or batteries no disassembly, no rupture
R R LA 2 5 6 N/INEFPY, HUSBCEIBAES | and no  firel 4 2 K
1. External temperature not exceed 170°C Cl#~CLO# [IFE i = Toff A4
2 > e T
SPIREA R 170 ARAURLHAAR
2. No disassembly, no rupture and no fire. IE@?);?%; 1shown in Table
N . (W
TR TR KL% KA

LTC-R-4279-UN38.3-B0O
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
B PR HEE R W55 R H 2
Test T.6: Impact/ Crush /&% T.6: #&H/HFE P
Impact (applicable to cylindrical cells not less than 18mm in diameter) /
ft GEHTEEADT 18 Z KM R AT HL B
1 This test sample cell or component cell is to be placed on a flat smooth surface/
IR I8 i ) FE BUR G  HUETBUE — AN P T T
2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./5—E &N
15,8mm (1A SM B R R Fl v b B BCEL S, K TR 9,1kg IR A\ 61+2,5cm
R e FEE 9 T Ao
3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm % 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample N/A
is to be subjected to only a single impact./ 52t KA AE, NGNS T HE 1) R 1H
AT IS MU WA OB EAE 15,840,1 = KB RN AT E. F— MR
Zexz—ikdE
Requirements/FrifE 2K :
1 Cells external temperature not exceed 170°C. H,
BRI 14 3 v 2 T B2 S AN I 170°C
2 No disassembly, no fire within six hours of this -
test
RISLE R G 6 N/ Z N, HLESHER S Y SN iR
AT E KGR
38.3.4.6 Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)
[ H5 )k GEF TR, R4, A M/ A4 i A B AR/ T 18 2K AL IE fith)
1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / R Bl ToAF RAMMECAE Y AP T2 (R 6F s, $H I RSN R, fE58
—ANE R BRI R 1,5 JEOKIED . BERRFLEREAT, EEIHIBLT =R Sl
(@) The applied force reaches 13 kN + 0,78 kN. / Jiti inf) /73 5] 13kN+0,78kN
(b) The woltage of the cell drops by at least 100 mV,/ HLith f) B & T 4 25 /0 100 224k
(c) The cell is deformed by 50% or more of its original thickness./H A8 ik JF 46
JE ¥ 50% L 1. p

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis. /4% a4 0e i b A d5e W FR) — T s o 2 10/ T T Rt R DG
SPAE R S o BRSNS N ELR T R

Requirements/FriE ZoR .
1 Cells external temperature not exceed 170°C.Hiits | The samples c11#~c20#
o i 4 B 2 TR R e 170°C no disassembly and no fire/
, A | FiEN cL1#~c20#IF fh:
2 No disassembly, no fire within six hours of this -
test %ﬁ*'ﬁ:\ %%Jif)ﬁl%{
RILRUR 64 2 0, AR AR | g G808 S Shown in Tale
R KR KA '

LTC-R-4279-UN38.3-B0O

Su

\ =



Ref. No.: RZUN2021-2208 Page 11 of 14 Pages

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict

B PR E R WL R H &
Test T.7: Overcharge/iR% T.7: L E R H

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/ LA 2 {5 ilid | 47 ¥ 5 K7 2 78 L HLJRD0T B il 78 F
2 The minimum woltage of the test shall be as follows/ 25 # /> HLE WL K SC

a) When the manufacturer's recommended charge

voltage is not more than 18V, the minimum voltage

of the test shall be the lesser of two times the

maximum charge voltage of the battery or 22V/ i

TR R 18V, ARG SN H

H R S 50b S K R B £ S e 22V .

2 BN The voltage of the test is
9V, and the current is

b) When the manufacturer's recommended charge 3.905A

voltage is more than 18V, the minimum voltage of | . " . e

38.3.4.7 the test shall be 1,2 times the maximum charge I LDy oV, iy P
340 voltagel W F MR 0 F B EUR BT 18V, At | 3909A

B B /N 78 L R R ) AR e i KR LR 1) 1,2

ED

3 Tests are to be conducted at ambient temperature

20+5°C, The duration of the test shall be 24

hours/20+5°C IR EEIRE N, RIGHF 4L 24 /NAT

Requirements/FrifEE R The samples

No disassembly and no fire within seven days of cli~ca# caly#-cadd:

this test For woltage data before

s e . - test, table 3. / A3 HI

WRICH A (BRI TR IR 7 P9, BOGR fRA | (955 306 able 3/ Ukl

KILG R .
no disassembly, no rupture
and no fire/%i'5 A c1#~c4#,
CAl#~cAd# 1) £ & . L %
&, IE KIS

Test T.8: Forced discharge/iR3 T.8: 52 H #

Each cell shall be forced discharged at ambient temperature by connecting it in

series with a 12 V D.C. power supply at an initial current equal to the maximum

discharge current specified by the manufacturer,

205 CHIMERIR T, KA B BAE 12V I E i IR T sl i, b B

HLYR SR UL 25 AN ST 46 FR L 9 O T 8 7 1 oK JBUH FEL VAL

The specified discharge current is to be obtained by connecting a resistive load of

the appropriate size and rating in series with the test cell. Each cell shall be forced

38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the p

initial test current (in ampere)

T € BT R R IR IE o A ERAE UG S b B E RN DR B S BORIR AR, B L
R ECRRIN E] CNED) RBUE AR BRI Ga R (25D .
Requirements/5iEZEK: The samples c21#~c40#:

no disassembly and no
fire/ % 5 A c21#~c40# 1)

No disassembly and no fire within seven days of

this test BEdh: MM EH K
WRIAE S ERIE P AR ES 7 RN, MRS | %
KGR The data is shown in Table

4.5 K 4

LTC-R-4279-UN38.3-B0O
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Tablel: T1~T5 /% 1. X% 1~ 5

Test T.5:
Mass ocv Tes;i;.t}l:aﬁgﬁl;de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ ShE)::eé_nral it/
Sample | priorto | priorto R T.1. BEER R T.2 BEERE R T.3: #&3h R T.4 M >hort Lircul
\ \ B T.1: & B R T.5 438
No. test / & | test /iR o
Fhn s el %5l Change Change Change Change 0
£(9) & (V) Mass loss(%) ratic? Mass loss(%) ratic? Mass loss(%) ratic? Mass loss(%) ratig Temp. (°C)
T 45 2 (O T 45 2 (O T 45 2 (O T B 51 5 (O JE RE (©
JoT EE AR R (%) ) JoT EE A0 R (%) L L (%) JoT EE A0 R (%) 1K H (%) JoT B4 2R (%) 15 HE (9%) R CC)
cl# 64,218 4,380 0,000 99,43 0,024 98,62 0,000 100,00 0,000 100,00 57,3
c2# 63,911 4,377 0,000 99,41 0,026 98,85 0,000 100,00 0,000 100,00 57,1
c3# 64,048 4,378 0,000 99,57 0,021 98,60 0,000 100,00 0,000 100,00 57.6
ca# 64,121 4,374 0,000 99,45 0,023 98,62 0,000 100,00 0,000 100,00 57,7
c5# 63,986 4,379 0,000 99,50 0,025 98,62 0,000 100,00 0,000 100,00 57,3
co6# 64,095 4,381 0,000 99,38 0,024 98,71 0,000 100,00 0,000 100,00 57.4
c7# 64,108 4,374 0,000 99,45 0,024 98,69 0,000 100,00 0,000 100,00 57,2
c8# 64,117 4,376 0,000 99,52 0,023 98,67 0,000 100,00 0,000 100,00 57,6
co# 64,026 4,379 0,000 99,47 0,026 98,62 0,000 100,00 0,000 100,00 57,1
cl0o# 64,182 4,382 0,000 99,43 0,024 98,74 0,000 100,00 0,000 100,00 57,5

LTC-R-4279-UN38.3-B0O
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Table2: Crush /3 2:5%%
Sample No.
Tost T6: b cl11# c12# c13# cl4# c15# cl6# c17# c18# c1o# c20#
Crush/iR 5 OCV prior to test /
> 2L il 7 il il 1 ) H 1 il ) H 2 H 7 ’ 1
iyl RIATHIE (V) 3,85 3,859 3,85 3,856 3,86 3,859 3,863 3,86 3,876 3,86
Temp. () 23,5 235 23.6 235 235 23.6 235 235 23,6 23,5
BE (C)
Table3: Overcharge Test of batteries/ % 3 i & 78 H
Test T.7: Sample No.
Overcharge / ) cl# c2# c3# ca# c4l1# c42# c43t# c44t
R T.723F | OCV prior to test /
e RIATEIE (V) 4,381 4,380 4,377 4,379 4,378 4,381 4,380 4,379
Table 4: Forced discharge / % 4. 5
le No.
Sagé‘:%e% ° c21# c22 c23# c24# 254 c26H# c27H c28H c20H 304
Test T.8: -
Forced OCV prior totest| 5,1, 3.217 3.223 3.219 3,224 3.215 3,218 3,223 3,225 3,227
. 1 REHT FLUE (V)
discharge / S N
R T.8: a;:;puem ° c31# 324 334 c34# c35# c36# c37# c38# Cc39# cA0#
5 M1 R MLRES
OCV prior totest/ | 5 3,219 3,221 3,224 3,229 3,223 3,231 3,227 3,220 3,225
iﬁgﬁﬁ-ﬁ EE,}:I_}{(V) i 3 i i I l i I 3 i

LTC-R-4279-UN38.3-B0O
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(il

T = 5

Important

= Y R DAZ T o
The test reportis invalid without the official stamp of CVC.

2. RERNK=EPHFZ, AEFEHDHEHIAR S
Nobody is allowed to photocopy or partly photocopy this test report
without written permissionof CVC.

3. AR TCHAEN . HARZ N SAG I A2 TR
The test reportis invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. FIREHIRBICRL.

The test reportis invalid if altered,

5. ARk E A U, BT 2 H R R A R I A 3R H
Objections to the test report must be submitted to CVC within 15
days,

6. AR E ORI AG A AT
The test reportis valid for the tested samples only.

7. HERERORRATEAE”, PRREL”, PR Ay,
“NIA” 7R AEH
As for the Verdict, “-” means “no need forjudgement’, “P” means
“‘pass”, “F”means “fail” and “N/A” means “not applicable”.

Rt IR LRI CUA PRI BB FIET RN BRI BB rl e S E )2 o
The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

o sk JURETMTREEROTRKIERE 3T
IR I XOGIE AR R 179 5 A Fm A E i D # Gl 20O
Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.
Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

i, i(Tel): 02032293888 ML 4 i (Post Code): 510663
£  E(FAX): 02032293889 E-mail: office@cvc.org.cn
http://wmw.cvc.org.cn
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